10 (x2)

13 (x2)
< 13 (x2)
12 (x2)

ITEM | PART NO. DESCRIPTION aTy.
1 | 266258 HEAD PIPE 1
2 |8530552-2 FORCE Il MUFFLER 1 1 (x2)
3 | 883235 LEFT OVER-AXLE PIPE 1
4 | 883275 RIGHT OVER-AXLE PIPE 1
5 | ss3248 LEFT TAILPIPE 1 ]
6 | 266295 REAR EXIT PIPE 2
7 ST462 TIP, STAINLESS STEEL 2
g8 | mc3oos CLAMP, STAINLESS, 3" i =ﬂ
9 | mcasoBs | cLamp sTainLess, 2-1/2" 5 — 8
10 | Hw211 BOLT, 3/8-16 x 2" 2
11 | Hwio3 NUT, 3/8-16 5
12 | Hw309 LOCK WASHER, 3/8" 3 .
13 | Hw303 FLAT WASHER, 3/8" 4
14 | 226HA FRAME HANGER 1
15 | nHw23a BOLT, 3/8-16 X 3-1/2" 1
16 | HA226 BACKING PLATE 1 e [%J)
17 | Hales 1
18 | Hws02 2
19 | Hwsos 1

HANGER, RUBBER M
HANGER KEEPER, 7/16" il
CABLE TIE, 15" . I
" | | 4
w
1 (i y 7 5

A




